STATE OF MAINE
DEPARTMENT OF ENVIRONMENTAL PROTECTION

PAUL R, LEPAGE PAUL MERCER
GOVERNOR . COMMISSIONER

August 4, 2016

Catherine Conlow
City of Bangor

73 Harlow St.
Bangor, ME. 04401

Cathy.Conlow@bangormaine. pov Sent via electrontc mail
Delivery confirmation requested

RE:  Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0100781
Maine Waste Discharge License (WDL) Application #W001041-5M-K-M
Finalized MEPDES Permit-MINOR REVISION

Dear Ms. Conlow:

Enclosed please find a copy of your final MEPDES permit Minor Revision and Maine WDL that
was approved by the Department of Environmental Protection. Please read this permit/license
minor revision and its attached conditions carefully. You must follow the conditions in the order
[...]
1. APPLICATION SUMMARY

a. Application: On July 11, 2016, the Department of Environmental Protection (Department)

accepted a request for a revision by the City of Bangor (Bangor), to modify combination
Maine Pollutant Discharge Elimination System (MEPDES) permit #ME0100781 / Maine
Waste Discharge License (WDL) #W001041-5M-J-R (permit) issued by the Department on
June 9, 2016 for a five-year term.

Bangor has requested a revision of the June 9, 2016 permit by clarifying the monitoring
point for influent flow and sampling during bypass events in the permit, as well as minor
language edits in the fact sheet,

2, PERMIT SUMMARY

a.

Terms and conditions

This permitting action is carrying forward all the terms and conditions of the
previous permitting action with the following exceptions as this revision;

L. Amends Footnote #10 under Special Conditions A. Efffuent Limitations and
Monitoring Requirements in the Permit, {o clarify the monitoring point for infiuent
flow;

2. Amends Footnote #14 under Special Conditions A, Efffuent Limitations and

Monitoring Requirements in the Permit, to clarify that grab samples will be required
when the facility is regularly staffed and incorporates language from the previous
permit in regards to discharge cvents; and

3. Modifies non-substantive language in the Fact Sheet.

History: The most recent relevant licensing and permitting actions include the following:

April 22, 1981 — The Department issued renewal WDL #1041 which authorized Bangor to
discharge 9.0 MGD of primary treated wastewater to the Penobscot River.

September 14, 1983 - The Department issued renewal WDL #1041 which authorized
Bangor to discharge 9.0 MGD of primary treated wastewater to the Penobscot River.

December 30, 1986 — The U.S, Environmental Protection Agency (USEPA) issued
National Pollutant Discharge Elimination System (NPDES) permit #ME0100781 with
secondary treatment requirements as specified by the Clean Water Act (CWA).




MEQ(100781 FACT SHEET Page 3 of 37
W001041-5M-K-M

2. PERMIT SUMMARY (cont’d)

June 30, 1987 — The Department and Bangor entered into a Consent Decree ordering the
upgrade of the wastewater treatment facility from a primary to secondary level of treatment
and rehabilitation of the sanitary sewer collection system. The Consent Decree was
amended in December of 1987,

June 28, 1991 - USEPA, the U.S. Department of Justice, the State of Maine and City of
Bangor entered into a consent Decree superseding and incorporating the conditions of the
June 30, 1987 Consent Decree and adding conditions to address combined sewer overflow
control, including requirements for a CSO Facilities Plan and an implementation schedule.

September 29, 1992 — USEPA re-issued NPDES permit #MEGL00781 with secondary
treatment requirements,

December 17, 1992 — Bangor completed construction of the plant upgrade and expansion
(to secondary treatment) and commenced operations of the new treatment facility,

December 1993 — Bangor submitted a document to the USEPA and Department entitled
Final Draft Combined Sewer Overflow Facilities Plan For the City of Bangor. The
facilities plan proposed a four (4) phase implementation schedule.

January 25, 1994 - USEPA issued a modification of NPDES permit #ME0100781 to
include a new attachment in regards to implementation of the Region I CSO Policy for Tier
I Communities.

December 22, 1994 — USEPA conditionally approved Phases 1 and II of Bangor’s CSO
facility plan, Approval of Phases III and IV were contingent upon the results achieved in
Phases I & IL

April 2, 1996 — USEPA approved Bangor’s proposal to provide a CSO bypass at the
treatment plant. Flows in excess of 30 MGD, up to a peak flow of 43 MGD, would receive
primary treatment and disinfection and would be blended with the secondary treated waste
stream prior to discharge through a common outfall. It should be noted that this request and
approval was based on a blended effluent (CSO bypass and secondary) with the blended
effluent discharge expected to meet water quality standards at all times.

September 30, 1996 — USEPA issued a modification of NPDES permit #ME0100781 that
authorized a bypass of secondary treatment for flows exceeding 30 MGD. The permit
required any wastewaters bypassing secondary treatment be given primary treatment and
disinfected prior to discharge.

November I, 1996 — The Department issued WDL #W001041-47-B-R for five year term.




ME0100781 FACT SHEET Page 4 of 37
W001041-5M-K-M

2. PERMIT SUMMARY (cont’d)

March 20, 1997 — USEPA issued a modification of NPDES permit MEG100781 (issued on
9/29/92) to waive the 85% removal requirement for monthly average BOD and TSS when
the influent is < 200 mg/L.

May 11, 1998 — USEPA approved Bangor’s request to construct the Davis Brook CSO
Storage Facility (a Phase 1V project).

May 19, 2000 — The Department approved Bangor’s request to construct the Kenduskeag
East CSO Storage Facility (a Phase III project), other improvements that incorporate the
intent of the Kenduskeag West Floating Solids Trap (a Phase 1II project) and improved
monitoring capabilities at Kenduskeag East and West CSO discharge locations.

May 23, 2000 — Pursuant to 38 M.R.S, §420 and §413 and Interim Efffuent Limitations and
Controls for the Discharge of Mercury, 06-096 C.M.R. Chapter 519, the Department issued a
Notice of Interim Limits for the Discharge of Mercury to the permittee thereby administratively
modifying WDL #W001041-47-B-R by establishing interim monthly average and daily
maximum effluent concentration limits of 11,3 parts per trillion (ppt) and 16.9 ppt, respectively,
and a minimum monitoring frequency requirement of 4 tests per year for mercury.

June 6, 2000 — USEPA approved Bangor’s request to construct the Kenduskeag East CSO
Storage Facility (a Phase 111 project) other improvements that incorporate the intent of the
Kenduskeag West Floating Solids Trap (a Phase III project) and improved monitoring
capabilities at Kenduskeag East and West CSO discharge locations.

September 19, 2000 — USEPA re-issued NI’DES.permit #MEQ100781.

January 12, 2001 — The Department received authorization from the USEPA to administer
the NPDES permit program in Maine. From that date forward, the permit program has
been referred to as the MEPDES permit program and #ME0100781 (same as the NPDES
permit) will be the primary reference number for the facility.

September 24, 2001 — USEPA approved Bangor’s proposed modification to the consent
Decree schedule that authorizes Bangor to proceed with all remaining Phase 11l and Phase

IV projects.

February 12, 2002 — The Department issued WDL #W001041 -5M-E-R/#ME0100781 for a
five-year term.

April 10, 2006 - The Department issued a modification of WDL #W001041-5M-E-R by
incorporating WET and chemical specific testing requirements pursuant to 06-096 C.M.R.
530.

July 12, 2006 — Bangor submitted a timely application for permit renewal. The application
was accepted as complete on 7/12/06 and was assigned WDL #W001041-5M-F-R.




MIE0100781 FACT SHEET | Page 5 of 37
W001041-5M-K-M

2. PERMIT SUMMARY (cont’d}

December 16, 2008 — The Department issued minor revision WDL #W001041-5M-G-R by
establishing a deadline of December 31, 2009 for the submission of an updated CSO
Master Plan.

May 26, 2011 — The Department issued combination MEPDES permit #ME0100781/WDL
WO01041-5M-F-R for a five-year term.

January 8, 2013 — The Department initiated a modification of the 5/26/11 permit to
reduce the monitoring frequency for mercury to once per year.

September 10, 2013 — The Department issued modification #ME0100781/WDL#W001401-5M-
I-M for the revision of the inorganic arsenic limit.

November 13, 2015 — The USEPA, the U.S. Departiment of Justice, the State of Maine and City
of Bangor entered into a Consent Decree superseding the 1991 decree and adding conditions to
address combined sewer overflow control, including requirements for a CSO Facilities Plan and
an implementation schedule.

June 9, 2016 — The Department issued combination MEPDES permit #ME0100781 /
WDLA#WO001041-5M-J-R for a five-year term.

July 11, 2016 —Bangor submits a request to the Department to amend the June 9, 2016
permit.

¢. Soutce Description; The City of Bangor is 32.9 square miles with a population of 33,000
people. Bangor consists of an urbanized core made up of residential, commercial and fight
industrialized areas totaling approximately 16 squarc miles. The POTW receives sanitary
and process wastewaters from residential, commercial and industrial facilities within the
City of Bangor and the Towns of Hampden and Hermon. Bangor serves eleven (11)
Significant Industrial Users (SIUs) and is required to implement an Industrial Prefreatment
Program as a condition of the NPDES permit issued on October 1, 1992, A map showing
the location of the facility and the receiving waters is included as Fact Sheet Attachment
A,

This space intentionally left blank.




ME0100781 FACT SHEET Page 6 of 37
W001041-5M-K-M

2. PERMIT SUMMARY (cont’d)

d. Wastewater Treatment: The following information was included as part of the permittec’s
application materials.

Early sewer records date back to the 1850’s. To date the permittee maintains 151.5 miles
of collector sewers and 9.0 miles of interceptor sewer, In 1968 the permiitee started
operating a primary treatment plant. In 1987 the permittec began working on a
multimillion-dollar program to abate and control CSOs. In 1992 the permittee finished
constructing and began operating a secondary treatment plant. That same year the
permittee undertook a program to develop a CSO Control Plan. The plan outlines projects
in the sewer system to control CSO discharges and improve water quality. Three
underground tanks have been constructed to further control CSOs. Since the program
inception, the permittee has eliminated 13 of the original CSO points.

The permittec provides a secondary level of treatment by way of a dual stage activated bio-
filter system (ABF) consisting of a fixed film bio-tower process followed by a high rate
suspended growth phase, The treatment process includes coarse tanks, two re-aeration
tanks, two circular final clarifiers, two chlorine contact basins, two sludge thickening tanks
and two belt filter presses. The facility uses sodium hypochlorite and sodium bi-sulfate for
chlorination and de-chlorination of the effluent. The facility is designed to provide
secondary treatment for a monthly average flow of 18 MGD and a daily maximum flow of

30 MGD.

The permittee maintains a combined sewer system, which conveys both domestic
wastewater and storm water runoff to the treatment facility. During wet weather periods,
the combined sewer collection system is periodically overloaded. The permittee maintains
nine (9) combined sewer overflow points (identified in Special Condition L of this permit)
in the collection system through which excess flows are periodically discharged to
receiving waters,

As part of its combincd sewer overflow abatement programs, the facility treats a portion of
the excess flows at the wastewater treatment plant. To the extent possible, combined sewer
flows will receive secondary treatment along with normal dry weather flows. However, in
order to prevent damage to the treatment system by upsetting the biological process, the
volume of water receiving secondary treatment is limited. The influent pipe to the
treatment plant is capable of conveying 43 MGD to the treatment plant under optimal
conditions. The maximum combined flow to receive secondary treatment is at the rate of
30 MGD. Due to seasonal variations and the need to maintain stable treatment for dry
weather flows, the amount of combined sewer flow receiving secondary treatment may
vary at any given time. Flows received at the treatment plant excceding 30 MGD will
receive primary treatment via screening, primary clarification and disinfection. The
primary treated portion of the total flow will then be combined with secondary treated
wastewater prior to discharge to the Penobscot River via a 48-inch outfall pipe at a depth of
18 feet below mean low water. The outfall pipe is fitted with a two-port diffuser to
enhance mixing of the discharge with receiving waters.




ME(100781 FACT SHEET Page 7 of 37
Ww001041-5M-K-M

2, PERMIT SUMMARY (cont’d)

The 5/26/11 permit authorized the permittee to accept up to 20,000 gallons per day of
transported wastes.

See Attachment B of this Fact Sheet for a facility schematic,

3. CONDITIONS OF PERMIT

Conditions of licenses, 38 M.R.S. § 414-A, requires that the effluent limitations prescribed for
discharges, including, but not limited to, effluent toxicity, require the application of best practicable
treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters
attain the State water quality standards as described in Maine's Surface Water Classification
System. In addition, Certain deposits and discharges prohibited, 38 M.R.S. § 420 and Department
rule Surface Water Toxics Control Program, 06-096 C.M.R. 530 (effective March 21, 2012),
require the regulation of toxic substances not to exceed levels set forth in Surface Water

QOuality Criteria for Toxic Pollutants, 06-096 C.M.R. 584 (cffective July 29, 2012), and that ensure
safe levels for the discharge of toxic pollutants such that existing and designated uses of surface
waters are maintained and protected.

4. RECEIVING WATER QUALITY STANDARDS

Classification of major river basins, 38 M.R.S. § 467(7)(A)(7) classifies the Penobscot River at
the point of discharge (from the Maine Central Railroad bridge in Bangor to a line extended in
an cast-west direction from a point 1.25 miles upstream of the confluence of Reeds Brook in
Hampden) as Class B water. Furthermore, the statute states “...the Legislature finds that the
free-flowing habitat of this river segment provides irreplaceable social and economic benefits
and that this usc must be maintained.” Standards for classification of firesh surface waters, 38
M.R.S. § 465(3) describes the standards for Class B waters.

38 M.R.S., Section 467(7)(F)(3) indicates the Kenduskeag Stream at the point of discharge is

classified as a Class C waterway. Standards for classification of fresh surface waters, 38
M.R.S. § 465(4) describes the standards for Class C waters,

This space intentionally left blank.




ME0100781 FACT SHEET Page 8 of 37
Ww001041-5M-K-M

5. RECEIVING WATER QUALITY CONDITIONS

The following is an excerpt from the State of Maine 2012 Integrated Water Quality Monitoring
and Assessment Report, prepared by the Department pursuant to Sections 303(d) and 305(b) of
the Federal Water Pollution Control Act.

“In May 2011, MDEP completed the “Penobscot River Phosphorus Wasteload Allocation”
(WLA) report which covered the area from Millinocket to Medway (West Branch
Penobscot River) and further down to Bangor/Brewer (mainstem Penobscot River), The
WLA report identified a total of four industrial dischargers and six significant municipal
dischargers that contribute phosphorus to these segments and in combination cause the
observed aquatic life impairments. The report established phosphorus limits for the
industrial dischargers and MDEP determined that these reduced loadings would be
sufficient to eliminate eutrophic conditions along the entire freshwater portion of the river.
Between March and May 2011, MDEP issued MEPDES (Maine Pollutant Discharge
Elimination System) permits to all ten dischargers identificd in the WLA report. Itis
expected that the phosphorus limits established in the permits to industrial dischargers will
result in the elimination of the aquatic life use impairments by 2016. Monitoring data
collected in 2011 showed DO (dissolved oxygen) attainment in two critical reaches of the
river; preliminary analysis of 2012 data covering the majority of the river also indicate
attainment of DO criteria.”

An excerpt from the 2014 Penobscot River Phosphorus Waste Load Allocation Ambient
Monitoring Plan Report dated June 2015 by the Department, states: